SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042002B

LTE Band 71

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 b e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.48 dBm) ™M1[1] 14.91 dBm)
- . 669.9010 MHz - 670.6900 MHz
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60 d -60 di
CF 670.5 MHz 1001 pts Span 40,0 MHz CF 670.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 669.301 MHz 15.48 dam ML 570,89 MHz 14,91 dBm
T 1 663.8766 MHz 9.12 dBm Oce Bw 13.306693307 MHz TL L 663.8167 MHz 9.10 dBm Oce Bw 13.366633367 MHz
T2 1 677.1833 MHz 9.77 dom T2 1 577.1833 MHz 8.25 dam
L it ] - L ] L]
ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 b e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.17 dBm)
682.9280 MHz 681.5490 MHz
= 13.966635367 MHz @ Occ B 13,3966
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-40 ds -40 di
50 df 50 d
60 d -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 682,328 MHz 15.01 dsm ML L 5B1.549 MHz 15.17 dam
T 1 673.8467 MHz 9.44 dBm Oce Bw 13.366633367 MHz TL L £73.8467 MHz 8.67 dBm Oce Bw 13.336663337 MHz
T2 1 687.2133 MHz 9.22 dbm T2 1 587.1833 MHz 8.23 dam
— —
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Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,40 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.40 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.41 dBm| mili] 14.94 dBm|
20 693.9770 MHz - 688.8820 MHz
, odd 13.336663337 MHz| l‘ Oce Bw 13.366633367 MHz
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60 d -60 db
CF 690.5 MHz 1001 pts Span 30.0 MHz CF 690.5 MHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 693.977 MHz 14.41 dBm ML 665562 MHz 14.94 dBm
TL 1 683.7867 MHz 10.11 dém Oce Bw 13.336663337 MHz TL 1 683. 7867 MHz 8.40 dBm oce Bw 13.366633367 MHz
T2 1 697.1234 MHz 7.59 dém T2 1 657.1533 MHz 9.08 dém
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TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG042002B

LTE Band 71

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 3.86 dBm)| ™M1[1] 13.16 dBm)
- 681.4320 MHz - 670.5620 MHz
Occ B 17.862137862 MHz Occ B 17.822177822 MHz
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CF 673.0 MHz 1001 pts Span 40.0 MHz CF 673.0 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 681.432 MHz 13.86 dsm ML 570.562 MHZ 13.16 dam
T 1 664.0880 MHz 7.75 dbm Oce Bw 17.862137862 MHz TL L 664.1668 MHz 6.57 dBm Oce Bw 17.822177822 MHz
T2 1 681.951 MHz 8.77 dam T2 1 5B1.991 MHZ 8.22 dam

L I ]

Date: 10.JUN 2020 06:06:16

L U ]

Date: 10.JUN.2020 06.06.28

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 3.67 dBm)| ™M1[1] 12.69 dBm)
- 682.7380 MHz - 683.9370 MHz
T Oce B 17.862137862 MHz Tace Bre 17.822177822 MHz
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CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 682.738 MHz 13.67 dam ML L 6B2.937 MHz 12,69 dam
T 1 671.5880 MHz 8.51 dBm Oce Bw 17.862137862 MHz TL L 671.5869 MHz 8.20 dBm Oce Bw 17.822177822 MHz
T2 1 589,451 MHz 8.83 dam T2 1 589.4111 MHz 6.80 dam

L I ]

Date: 10.JUN 2020 06:11:21

L U ]

Date: 10.JUN.2020 06:11:32

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum

Ref Level 30.00 dém  Offset 11,40 dB & RBW 300 kHz

Ref Level 20,00 dém  Offset 11.40 db & RBW 300 kHz

o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att a0de SWT  18.9ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
CHEY 13.72 dbm| CHEY
0 687.7200 MHZ| . 682.7250 MHz
ik Oce Bw 17.782217782 MHz ™ Oce Bw 17.942057942 MHz
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CF 688.0 MHz 1001 pts Span 40.0 MHz GF 688.0 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre x-valuo ¥-value Function Function Result Type | Ref | Trc x-valua ¥-value Function Function Result
f Il Il i i l f l Il i i Il
ML T 567.72 MHz 13.72 dBm ML 682.725 MHz 14.21 dBm
T1 1 679.0889 MHz 8.53 dBm oce Bw 17.782217782 MHz T1 1 679.009 MHzZ 8.40 dBm oce Bw 17.942057942 MHz
T2 1 696.8711 MHz 5.42 dgm T2 1 696.951 MHz .94 dBm
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Date: 10.JUN.2020 06:13:26
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042002B

LTE Band 71

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 b e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.33 dBm) 15.19 dBm)
- i 666.62900 MHZ - 667.6200 MHz
oéam 4.505404505 MHz ,’\ 9.010989011 MHZ
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-6 df -60 di
CF 665.5 MHz 1001 pts Span 10.0 MHz CF 668.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 666.628 MHz 14,33 dam ML 567,62 MHz 15.19 dam
T 1 563.26224 MHz 8.28 dBm Oce Bw 4.505454505 MHz TL L 663.4645 MHz 9.03 dBm Oce Bw 9.010969011 MHz
T2 1 667.76773 MHz 8.23 dam T2 1 572.4955 MHz 8.30 dam
L U J wa L J L]
ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 b e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.69 dBm) 14.02 dBm)
- 681.62900 MHZ - 681.6790 MHz
OcniBve 4.495504496 MHz £.991008991 MHZ
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CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
ype | Ref | Tre -value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Tr K-val ¥-val Functi Function Result T Ref | Tr X-val ¥-val Functi Function Result
ML f 581.628 MHz 12.69 dam ML L 5B1.679 MHzZ 14.82 dam
T 1 678.25225 MHz 7.79 dBm Oce Bw 4,495504496 MHz TL L 676.0045 MHz 9.23 dBm Oce Bw £.991008991 MHz
T2 1 682.74775 NHz 8.64 dam T2 1 584.9955 MHz 9.46 dam
— —

L I

L U

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,40 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.40 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.17 dém| mili] 15.36 dBm|
20 695.88000 MHz - . 694.2990 MHz
ML occBw 4.485514486 MHz !!' Oce B £.001008991 MHz
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CF 695.5 MHz 1001 pts Span 10.0 MHz CF 693.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 655.68 MHz 13.17 dém ML 654,299 MHz 15.38 dBm
T1 1 693.25225 MHz 8.35 dBm oce Bw 4.485514486 MHz T1 1 6BE8. 4845 MHz 8.92 dBm oce Bw 8.991008991 MHZ
T2 1 597.73776 MHz .00 dém T2 1 6574755 MHz 7.80 dBém
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042002B

LTE Band 71

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

3 pectrum &3
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.07 dBm) ™M1[1] 11.75 dBm)
- 666.0640 MHZ - 669.6430 MHz
GE Occ B 13276725277 MHz m Occ B 17.862137862 MHz
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CF 670.5 MHz 1001 pts Span 40,0 MHz CF 673.0 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 665.064 MHz 13.07 dam ML 569.643 MHZ 11.75 dam
T 1 663.9066 MHz 7.11 dBm Oce Bw 13.276723277 MHz TL L 664.1269 MHz 6.90 dBm Oce Bw 17.862137862 MHz
T2 1 677.1833 MHz 7.95 dam T2 1 5B1.991 MHZ 6.07 dam

L it J - \ ) J [

at JUN . 203 104300 Date: 10.JUN.2020 06:18:28

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.66 dBm) ™M1[1] 13.21 dBm)
- 679.2710 MHz - 682.3380 MHz
1 13.996665337 MHz Occ B 17.822177822 MHz
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CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 679.271 MHz 12.66 dam ML L 6B2.338 MHz 13.21 dam
T 1 673.8467 MHz 7.74 dom Oce Bw 13.336663337 MHz TL L 671.5889 MHz 6.32 dBm Oce Bw 17.822177822 MHz
T2 1 687.1833 MHz 8.04 dam T2 1 589.4111 MHz 7.28 dam
—

L U J L JU J

at JUN . 203 107100 Date: 10.JUN.2020 06:21.00

Highest Channel / 15MHz / 64QAM Highest Channel / 20MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,40 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.40 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.22 dBm| mili] 12.40 dBm|
20 6843260 MHz - 690.5970 MHz
Oce B 13366633367 MHz M1 OcC By 17.862137862 MHz
povbeto Lo T: di 1
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50 df 50 di
60 d -60 db
CF 690.5 MHz 1001 pts Span 30.0 MHz CF 688.0 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 684.326 MHz 13.22 dém ML 650.597 MHz 12.40 dBm
TL 1 683.7867 MHz 7.93 dBm Oce Bw 13.366633367 MHz TL 1 679.0BB9 MHz 7.39 dBm Oce Bw 17.862137B62 MHz
T2 1 697.1533 MHz 7.21 dém T2 1 696,551 MHz 7.45 dém
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SPORTON

FCC RADIO TEST REPORT

LAB.

Report No. : FG042002B

Conducted Band Edge

LTE Band 71 /5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum = s um 7
Ref Level 30.00 dBm  Offset 11.40 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
Line _$PURIOUS INE_ABS PABS Line _§PURIOUS_LINE AHH. PAES
20 dem ,-\ 20 dém 7
10 dem \ 10 dém I‘
ode ‘ ! 0 dem H \
-10 d8m ! H -10 dBm 'J‘ }
SPURIOUS. INE_ABS / \l i i [ [}
-20 dem r L\ {r A -20 dem H JJ +
-20 dBm + % i 1 -%ﬁ' dem I H T
JLAL LT S TN
-40 dBm: = A * 1 - f% { !/’J
;" L Irr ‘\ / \r}w) L ,‘IM / kJ. .|J| \ A
-50 dBm T ‘\_,Jj "‘V' TRy -50 dem yor ot \h‘ { \\EH-J ,_\\
-_”'/
-e0 dgir -60 dem:
Start 652,0 MHz 3003 pts Stop 668.0 MHz | ||['Start 698.0 MHz 3003 pts Stop 709.0 MHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
652.000 MAz £62.000 MHz 100,000 kHz 650,05704 MHz -38.34 dem -25.34 dB 693,000 MHZ 596,000 MHZ 100 000 kHz 597 67782 Mz 20,58 dBm 0,92 0B
562.000 MH2 | 663,000 MHz 50.000 kHz £62,35950 MHz -22.51 dbm -9.51d8 £98.000 MHz | 609,000 MHz 50,000 kHz 598,00050 MHz -24.65 dBm -11.85 dB
563.000 MHz £68.000 MHz 100.000 kHz 663,35714 MHz 2068 dam L____-0.32 5 £99.000 MHz 709.000 MHz 100.000 kHz £99,84416 MHz -43.31 dBm -30.31 dB
)i J [ i ™
Lowest Band Edge / Full RB Highest Band Edge / Full RB
um = s um 7
Ref Level 30.00 dBm  Offset 11,40 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 ESGL Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASES
20 dBm 20 dem:
10 dém 10 deém
WW\,}“«-PJ—-\ s IPSTIR A WP HYNPREN "O
0da - dem
-10 dBm ‘ 10 dBm
SPURIOUS_LINE_ABS J \ \
20 dem I f20 dem \
-30 dBm -30 dem
o I
-40 dBm -40 dBm et —
” T
50 d8m 50 dem B\
— ~—]
___,/"J M____
a0 derr -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | __Powerabs |  aAlimit
652.000 MAz £62.000 MHz 100,000 kHz 661,00500 MHz -34.21 dem B 693,000 MHZ NI 100 000 kHz AT .60 dbm -zawl
562.000 MH2 | 663,000 MHz 50.000 kHz £62,33950 MHz -31.38 dbm -18.30 d8 £98.000 MHz | 609,000 MHz 50,000 kHz 598,00150 MHz -29.45 dBm -16.45 dB
563.000 MHz £68.000 MHz 100.000 kHz 667 31319 MHz ZT3dm L 22.27 d8 £99.000 MHz 709.000 MHz 100.000 kHz £99,00500 MHz -39.51 dBm -26.51 dB
i J (] i
Date: 5.JUN.2020 07:17:53
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042002B

LTE Band 71/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.40 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 ghine —BPURIOUS_LINE_ABS PAES ﬂ 20 chine 5
10 dBm . 10 dBm (
ode ‘ \‘ 0 dem } \
-10 d&m !’ H -10 dBm 4
SPURIOUS_LINE_ABS ! l] i i ] i
-20 dBm r Hu H 7 20 dBm f\ ¥ i L
-30 dem : | 1 -30 dem ! i
o . ARNEIEEL i,
AN AR AR TFANATA| A wIEn
50 dBm J \K"\f\‘_’// N \W'HJ‘ fal Vl}" Lnf 50 d ‘lf*" W} | |
“ [N RN
E ) 60 dem 1
Start 652.0 MHz 3003 pts Stop 668.0 MHz ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW |  Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit
652.000 MHz £62.000 MHz 100.000 kHz 659.02797 MHz -39.40 dém -26.40 d& £93.000 MHz 598.000 MAz 100.000 kHz 597.66284 MHz 19.72 dBm -10.28 db
562.000 MH2 | 663,000 MHz £0.000 kHz 062,59650 MHz ~22.50 dbm -9.90 dB 698.000 MHz  699.000 MHz 50,000 kHz 598,00450 MHz -25.24 dBm -12.24 dB
563.000 MHz 558,000 MHz 100.000 kHz £63.31210 MHz 2020 d3m L__-0.50 5 £95.000 MHz 709.000 MHz 100.000 kHz £99,81419 MHz -44.47 dBm -31.47 dB
i J (] i
- Date: 5.JUN.2020 07:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ m
£ strum S um
Ref Level 30.00 dBm  Offset 11,40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dem 10 dBm:
IW,_WMMMM Wl
ode I ] e
-10 d8m \ jm dBm
SPURIOUS_LINE_ABS \ \
-20 dem 20 dBm \
-30 dBm -30 dem
,,,«“‘"’MJ \
-40 dem 40 dBm e e—
50 dem i 50 dém =
_.//"M R R
50 HBT -60 dBm
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1.000 GHz 3.000 GHz 1.000 MHz 2.67483 GHz -47.18 dBm -34.18 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.65134 GHz -47.13 dBm -34,13 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.99225 GHz -45.15 dBm -32.15 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.97076 GHz -45,10 dBm -32.10 dB
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30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -54.04 dBm -41.04 dB 30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -54.01 dBm -41.01 dB
709,000 MHz 1,000 GHz 100.000 kHz 951.59690 MHz =-57.12 dBm -44,12 dB 709,000 MHz 1,000 GHz 100.000 kHz 960.31818 MHz -57.25 dBm -44,25 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.61085 GHz -47.24 dBm -34.24 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.66233 GHz -47.06 dBm -34.06 dB
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LTE Band 71/ 5MHz
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30.000 MHz 652.000 MHz 100.000 kHz 631.32884 MHz -57.39 dBm -44,39 dB 30.000 MHz 652.000 MHz 100.000 kHz 609.25887 MHz -57.72 dBém -44.72 dB
709,000 MHz 1,000 GHz 100.000 kHz 964.96953 MHz -57.24 dBm -44,24 dB 709,000 MHz 1,000 GHz 100.000 kHz 978.34216 MHz -57.23 dBm -44,23 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.61285 GHz -47.16 dBm -34.16 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.65334 GHz -46.84 dBm -33.84 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.99925 GHz -44.83 dBm -31.83 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.99475 GHz -45,23 dBm -32.23 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -41.52 dBm -28.52 dB 5.000 GHz 7,000 GHz 1.000 MHz 6.99825 GHz -41.13 dBm -28.13 dB&
L L] A

LTE Band 71/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum
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30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -55.04 dBm -42.04 dB 30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -54,82 dBm -41.82 dB
709,000 MHz 1,000 GHz 100.000 kHz 925.43307 MHz =-57.25 dBm -44,25 dB 709,000 MHz 1,000 GHz 100.000 kHz 953.92258 MHz -57.18 dBm -44,18 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.65084 GHz -47.01 dBm -34.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.69583 GHz -47.19 dBm -34,19 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.99675 GHz -45.08 dBm -32.08 dB 3.000 GHz 5.000 GHz 1.000 MHz 4.95326 GHz -44,99 dBm -31,99 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -41.27 dBm -28.27 dB 5.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -41.43 dBm -28.43 dB
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30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -55.48 dBm -42.48 dB 30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -55.42 dBm -42.42 dB
709,000 MHz 1,000 GHz 100.000 kHz 9659.03946 MHz -56.97 dBm -43,97 dB 709,000 MHz 1,000 GHz 100.000 kHz 800.13736 MHz -57.23 dBm -44,23 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.66983 GHz -47.07 dBm -34.07 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.70232 GHz -47.15 dBm -34.15 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.96426 GHz -45.19 dBm -32.19 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.99875 GHz -45,06 dBm -32.06 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -41.25 dBm -28.25 dB 5.000 GHz 7,000 GHz 1.000 MHz 65.99075 GHz -41,08 dBém -28.08 di&
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30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -54.29 dBm -41.29 dB 30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -54.40 dBm -41.40 dB
709,000 MHz 1,000 GHz 100.000 kHz 993.40110 MHz -57.28 dBm -44,28 dB 709,000 MHz 1,000 GHz 100.000 kHz 941.13137 MHz -57.17 dBm -44,17 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.64534 GHz -47.13 dBm -34.13 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.64734 GHz -46.93 dBm -33.93 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.97776 GHz -45.29 dBm -32.29 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.69183 GHz -45,22 dBm -32.22 dB
5.000 GHz 7.000 GHz 1.000 MHz 65.99275 GHz -41.20 dBm -28.20 dB 5.000 GHz 7,000 GHz 1.000 MHz 6.99825 GHz -41.08 dBm -28.08 di&
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LTE Band 71/ 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.40 dB

Mode Auto Swesp

pec 1

Ref Level 0.00 dBém
SGL Count 100/100

Offset 11 .40 dg

Mode Auto Swesp

(@1 Avgpwr
PAES Limit ¢heck
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-20 dBm
-30 dBm
-40 dBm
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-50 dBm [
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-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -54.75 dBm -41.75 dB 30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -54.68 dBm -41.68 dB
709,000 MHz 1,000 GHz 100.000 kHz 905.37413 MHz =-57.20 dBm -44,20 dB 709,000 MHz 1,000 GHz 100.000 kHz 797.52098 MHz -57.14 dBm -44,14 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63534 GHz -47.15 dBm -34.15 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.71932 GHz -46.76 dBm -33.76 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.69783 GHz -44.85 dBm -31.85 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.96026 GHz -45,06 dBm -32.06 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -41.04 dBm -28.04 db 5.000 GHz 7,000 GHz 1.000 MHz 6.99325 GHz -41.30 dBm -28.30 di
L ] L] L ) A
5 07:54:36

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.40 dB

Mode

4uto Sweep
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Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.40 dB

Mode Auto Sweep
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Limit fr‘hrrk PAR Limit fthnrk
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-10 difE— -10 ddff
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-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm —
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et o
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-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -54.41 dBm -41.41 dB 30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -54.70 dBm -41.70 dB
709,000 MHz 1,000 GHz 100.000 kHz 974.85365 MHz =-57.17 dBm -44,17 dB 709,000 MHz 1,000 GHz 100.000 kHz 861.18631 MHz -57.22 dBm -44,22 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.70582 GHz -47.08 dBm -34.08 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.66783 GHz -47.12 dBm -34.12 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.96876 GHz -44,99 dBm -31.99 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.93477 GHz -45,13 dBm -32.13 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -41,32 dBm -28,32 dB 5.000 GHz 7,000 GHz 1.000 MHz 6.99125 GHz -41.35 dBm -28.35 dB
J i "4
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LTE Band71 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

pectrum

pec 1

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 11 .40 dg

Mode Auto Swesp

(@1 Avgpwr
PAES Limit ¢heck
INE_ABS PABS 10 diRE_BPURIOUS LINE_ABS
B LINE_ABS_
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et
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-70 dBm

-80 dBm

-390 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz

Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -54.79 dBm -41.79 dB 30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -54,79 dBm -41.79 dB
709,000 MHz 1,000 GHz 100.000 kHz 967.29520 MHz =-57.14 dBm -44,14 dB 709,000 MHz 1,000 GHz 100.000 kHz 995.40110 MHz -57.03 dBm -44,03 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.64084 GHz -47.00 dBm -34.00 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.68333 GHz -47.02 dBm -34.02 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.98825 GHz -45.09 dBm -32.09 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.99875 GHz -45,10 dBm -32.10 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.28575 GHz -41.17 dBm -28.17 dB 5.000 GHz 7,000 GHz 1.000 MHz 6.99675 GHz -41,17 dBém -28.17 d&
[ ) [ [ I X

LTE Band 71/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 10.JUN.2020 06:10:28

Date: 10.JUN.2020 08:11.09

o =|(5, ; m
Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS PABS
-10 difE— -10 ddft—
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 der -40 dBm
R
1 i~ - T -~
-50 dBm— -50 dBm
R -
70 dB 70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 652.000 MHz 100.000 kHz 385.76162 MHz -59.12 dBm -46.12 dB 30.000 MHz 652.000 MHz 100.000 kHz 350.32534 MHz -59.12 dBm -46,12 dB
709,000 MHz 1.000 GHz 100.000 kHz 982.41209 MHz -58,33 dBm -45,33 dB 709,000 MHz 1,000 GHz 100.000 kHz 962.06244 MHz -58,31 dBm -45,31 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32867 GHz -45.80 dBm -32.80 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.32867 GHz -46.35 dBm -33.35dB
3.000 GHz 5.000 GHz 1.000 MHz 4.14146 GHz -45.89 dBm -32,89 dB 3.000 GHz 5.000 GHz 1.000 MHz 4.29243 GHz -46,03 dBm -33.03 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -43.01 dBm -30.01 dB 5.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -42.94 dBm -29.94 dB
( It J ( ) ]
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LTE Band 71/ 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum u%;" pec! 1 ué]
Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Swesp Ref Level 0,00 dém Offset 1140 dB Mode Auto Swesp
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 652.000 MHz 100.000 kHz 253.96352 MHz -59.06 dBm -46.06 dB 30.000 MHz 652.000 MHz 100.000 kHz 240.59720 MHz -59.22 dBm -46.22 dB
709,000 MHz 1.000 GHz 100.000 kHz 979.50500 MHz -58,38 dBm -45,38 dB 709,000 MHz 1,000 GHz 100.000 kHz 995.40110 MHz -58.26 dBm -45,26 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.34366 GHz -45.26 dBm -32.26 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.34366 GHz -45.82 dBm -32.82 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.28643 GHz -46.01 dBm -33.01 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.28843 GHz -45,894 dBm -32.84 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.928125 GHz -43,19 dBm -30.19 dB 5.000 GHz 7,000 GHz 1.000 MHz 6.82329 GHz -43.13 dBm -30.13 d&

\ )

Date: 10.JUN 2020 06:12:35

( I

Date: 10.JUN 2020 06:13:15

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Spec! 1
Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk Limit fthnrk
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-20 dBm -20 dBm
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Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 652.000 MHz 100.000 kHz 402.85807 MHz -59.31 dBm -46.31 dB 30.000 MHz 652.000 MHz 100.000 kHz 249.30085 MHz -59.11 dBm -46,11 dB
709,000 MHz 1.000 GHz 100.000 kHz 993.45904 MHz -58,26 dBm -45,26 dB 709,000 MHz 1,000 GHz 100.000 kHz 987.35415 MHz -58.42 dBm -45.42 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.35866 GHz -45.67 dBm -32.67 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.35866 GHz -46.53 dBm -33.53 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.14446 GHz -45.95 dBm -32.95 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.98825 GHz -45,96 dBm -32.96 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.29775 GHz -42,73 dBm -29.73 db 5.000 GHz 7,000 GHz 1.000 MHz 65.99275 GHz -42,96 dBm -20.96 dg&

\ I
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LTE Band 71/ 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Spect 1

Ref Level 0.00 dBm
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 652.000 MHz 100.000 kHz 224.12244 MHz -57.37 dBm -44.37 dB 30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -54.78 dBm -41.78 dB
709,000 MHz 1,000 GHz 100.000 kHz 974.56294 MHz =-57.17 dBm -44,17 dB 709,000 MHz 1,000 GHz 100.000 kHz 864.96553 MHz -57.25 dBm -44,25 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.68233 GHz -46.94 dBm -33.94 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.64384 GHz -46.99 dBm -33.99 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.93877 GHz -45.25 dBm -32.25 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.96526 GHz -45,17 dBm -32.17 dB
5.000 GHz 7.000 GHz 1.000 MHz 65.29875 GHz -41.00 dBm -28.02 db 5.000 GHz 7,000 GHz 1.000 MHz 65.98775 GHz -41,20 dBém -28.20 dB
hid bl
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Spectrum
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -53.75 dBm -40.75 dB
709,000 MHz 1,000 GHz 100.000 kHz 985.02847 MHz =-57.23 dBm -44,23 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.69333 GHz -46.90 dBm -33.90 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.99275 GHz -45.20 dBm -32.20 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.928025 GHz -41.17 dBm -28.17 dB
hid
L JL J ra
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LTE Band 71/ 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.40 dB
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Spect 1
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -54.64 dBm -41.64 dB 30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -54.75 dBm -41.75 dB
709,000 MHz 1,000 GHz 100.000 kHz 869.90759 MHz =-57.27 dBm -44,27 dB 709,000 MHz 1,000 GHz 100.000 kHz 891.42008 MHz -57.24 dBm -44,24 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.61585 GHz -47.03 dBm -34.03 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.71782 GHz -47.06 dBm -34.06 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.71332 GHz -45.25 dBm -32.25 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.95026 GHz -44,94 dBm -31,94 dB
5.000 GHz 7.000 GHz 1.000 MHz 65.29975 GHz -41.19 dBm -28.12 db 5.000 GHz 7,000 GHz 1.000 MHz 65.09375 GHz -41,27 dém -28.27 de&
hid bl
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Highest Channel / 64QAM
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -55.48 dBm -42.48 dB
709,000 MHz 1,000 GHz 100.000 kHz 946.07343 MHz =57.16 dBm -44,16 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.70632 GHz -47.12 dBm -34.12 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.99575 GHz -45.28 dBm -32.28 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -41.10 dBm -28.10 dB
hid
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LTE Band 71/ 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum u%;" Spec ué]
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -54,32 dBm -41.32 dB 30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -54.41 dBm -41.41 dB
709,000 MHz 1,000 GHz 100.000 kHz 795.77672 MHz =-57.25 dBm -44,25 dB 709,000 MHz 1,000 GHz 100.000 kHz 988.51698 MHz -57.06 dBm -44,06 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.64934 GHz -47.02 dBm -34.02 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.67633 GHz -47.14 dBm -34.14 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.95626 GHz -44.81 dBm -31.81 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.98975 GHz -45,13 dBm -32.13 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.28975 GHz -41.28 dBm -28.28 dB 5.000 GHz 7,000 GHz 1.000 MHz 65.09875 GHz -41,35 dBém -28.35 dB
hid bl
L JL ) i L JL J L
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Spectrum -
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -54.34 dBm -41.34 dB
709,000 MHz 1,000 GHz 100.000 kHz 979.50500 MHz -57.08 dBm -44,08 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.70682 GHz -47.02 dBm -34.02 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.97076 GHz -44,94 dBm -31.94 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -41.28 dBm -28.28 dB
hid
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LTE Band 71/ 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 10 JUN 2020 06:20:49

Date: 10.JUN 2020 06:21:52

Spectrum L
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 652.000 MHz 100.000 kHz 246.81409 MHz -59.24 dBm -46.24 dB 30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -59.00 dBm -46.00 dB
709,000 MHz 1.000 GHz 100.000 kHz 974.27223 MHz -58.,21 dBm -45,21 dB 709,000 MHz 1,000 GHz 100.000 kHz 969.03946 MHz -58.11 dBm -45,11 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89425 GHz -47.88 dBm -34.88 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.34366 GHz -47.52 dBm -34.52 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.44139 GHz -46.05 dBm -33.05 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.96026 GHz -46.00 dBm -33.00 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.29775 GHz -42,93 dBm -29.93 db 5.000 GHz 7,000 GHz 1.000 MHz 65.98775 GHz -42,89 dBém -29.89 dB&
{ 1 J o ( )it J
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Spect
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 262.35632 MHz -59.09 dBm -46.09 dB
709,000 MHz 1.000 GHz 100.000 kHz 977.76074 MHz -58,31 dBm -45,31 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.35866 GHz -47.17 dBm -34.17 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.97076 GHz -46.05 dBm -33.05 dB
5.000 GHz 7.000 GHz 1.000 MHz 65.29075 GHz -43,10 dBm -30.10 dB
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L L J L
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samranas. FCC RADIO TEST REPORT Report No. : FG042002B
Frequency Stability
Test Conditions LTE Band 71 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0182
40 Normal Voltage 0.0015
30 Normal Voltage 0.0137
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0182
0 Normal Voltage 0.0210
PASS
-10 Normal Voltage 0.0046
-20 Normal Voltage 0.0018
-30 Normal Voltage 0.0184
20 Maximum Voltage 0.0034
20 Normal Voltage 0.0182
20 Battery End Point 0.0016
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.8 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Band 2/ 1.4MHz (Average) (GT - LC =5 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset | Power (dBm) | Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 3 23.29 0.2133 28.29 0.6745
Middle QPSK 1 3 23.44 0.2208 28.44 0.6982
Highest 1 3 23.22 0.2099 28.22 0.6637
Lowest 1 3 22.59 0.1816 27.59 0.5741
Middle 16QAM 1 3 22.75 0.1884 27.75 0.5957
Highest 1 3 22.47 0.1766 27.47 0.5585
Lowest 1 3 21.50 0.1413 26.50 0.4467
Middle 64QAM 1 3 21.69 0.1476 26.69 0.4667
Highest 1 3 21.44 0.1393 26.44 0.4406
Limit EIRP < 2W Result PASS
LTE Band 2/ 3MHz (Average) (GT - LC =5 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset | Power (dBm) | Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 8 23.12 0.2051 28.12 0.6486
Middle QPSK 1 8 23.42 0.2198 28.42 0.6950
Highest 1 8 23.19 0.2084 28.19 0.6592
Lowest 1 8 22.51 0.1782 27.51 0.5636
Middle 16QAM 1 8 22.73 0.1875 27.73 0.5929
Highest 1 8 22.47 0.1766 27.47 0.5585
Lowest 1 0 21.36 0.1368 26.36 0.4325
Middle 64QAM 1 0 21.68 0.1472 26.68 0.4656
Highest 1 0 21.43 0.1390 26.43 0.4395
Limit EIRP < 2W Result PASS
LTE Band 2 / 5MHz (Average) (GT - LC =5 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset | Power (dBm) | Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 0 23.14 0.2061 28.14 0.6516
Middle QPSK 1 0 23.44 0.2208 28.44 0.6982
Highest 1 0 23.20 0.2089 28.20 0.6607
Lowest 1 0 22.44 0.1754 27.44 0.5546
Middle 16QAM 1 0 22.74 0.1879 27.74 0.5943
Highest 1 0 22.46 0.1762 27.46 0.5572
Lowest 1 0 21.57 0.1435 26.57 0.4539
Middle 64QAM 1 0 21.72 0.1486 26.72 0.4699
Highest 1 0 21.45 0.1396 26.45 0.4416
Limit EIRP < 2W Result PASS
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LTE Band 2/ 10MHz (Average) (GT - LC =5 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset | Power (dBm) | Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 0 23.19 0.2084 28.19 0.6592
Middle QPSK 1 0 23.44 0.2208 28.44 0.6982
Highest 1 0 23.23 0.2104 28.23 0.6653
Lowest 1 0 22.48 0.1770 27.48 0.5598
Middle 16QAM 1 0 22.78 0.1897 27.78 0.5998
Highest 1 0 22.54 0.1795 27.54 0.5675
Lowest 1 0 21.49 0.1409 26.49 0.4457
Middle 64QAM 1 0 21.76 0.1500 26.76 0.4742
Highest 1 0 21.52 0.1419 26.52 0.4487
Limit EIRP < 2W Result PASS
LTE Band 2/ 15MHz (Average) (GT - LC =5 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset | Power (dBm) | Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 0 23.22 0.2099 28.22 0.6637
Middle QPSK 1 0 23.51 0.2244 28.51 0.7096
Highest 1 0 23.09 0.2037 28.09 0.6442
Lowest 1 0 22.52 0.1786 27.52 0.5649
Middle 16QAM 1 0 22.79 0.1901 27.79 0.6012
Highest 1 0 22.36 0.1722 27.36 0.5445
Lowest 1 0 21.64 0.1459 26.64 0.4613
Middle 64QAM 1 0 21.77 0.1503 26.77 0.4753
Highest 1 0 21.33 0.1358 26.33 0.4295
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average) (GT - LC =5 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset | Power (dBm) | Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 0 23.34 0.2158 28.34 0.6823
Middle QPSK 1 0 23.54 0.2259 28.54 0.7145
Highest 1 0 23.32 0.2148 28.32 0.6792
Lowest 1 0 22.63 0.1832 27.63 0.5794
Middle 16QAM 1 0 22.75 0.1884 27.75 0.5957
Highest 1 0 22.64 0.1837 27.64 0.5808
Lowest 1 0 21.58 0.1439 26.58 0.4550
Middle 64QAM 1 0 21.74 0.1493 26.74 0.4721
Highest 1 0 21.62 0.1452 26.62 0.4592
Limit EIRP < 2W Result PASS
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LTE Band 25/ 1.4MHz (Average) (GT - LC =5.1 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset | Power (dBm) | Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 3 23.23 0.2104 28.33 0.6808
Middle QPSK 1 3 23.40 0.2188 28.50 0.7079
Highest 1 3 22.72 0.1871 27.82 0.6053
Lowest 1 3 22.53 0.1791 27.63 0.5794
Middle 16QAM 1 3 22.67 0.1849 27.77 0.5984
Highest 1 3 22.36 0.1722 27.46 0.5572
Lowest 1 3 21.50 0.1413 26.60 0.4571
Middle 64QAM 1 3 21.65 0.1462 26.75 0.4732
Highest 1 3 21.54 0.1426 26.64 0.4613
Limit EIRP < 2W Result PASS
LTE Band 25/ 3MHz (Average) (GT - LC =5.1 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset | Power (dBm) | Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 0 23.24 0.2109 28.34 0.6823
Middle QPSK 1 0 23.37 0.2173 28.47 0.7031
Highest 1 0 23.36 0.2168 28.46 0.7015
Lowest 1 8 22.53 0.1791 27.63 0.5794
Middle 16QAM 1 8 22.67 0.1849 27.77 0.5984
Highest 1 8 22.53 0.1791 27.63 0.5794
Lowest 1 8 21.50 0.1413 26.60 0.4571
Middle 64QAM 1 8 21.65 0.1462 26.75 0.4732
Highest 1 8 21.46 0.1400 26.56 0.4529
Limit EIRP < 2W Result PASS
LTE Band 25/ 5MHz (Average) (GT - LC =5.1 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset | Power (dBm) | Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 0 23.25 0.2113 28.35 0.6839
Middle QPSK 1 0 23.39 0.2183 28.49 0.7063
Highest 1 0 23.35 0.2163 28.45 0.6998
Lowest 1 0 22.54 0.1795 27.64 0.5808
Middle 16QAM 1 0 22.71 0.1866 27.81 0.6039
Highest 1 0 22.70 0.1862 27.80 0.6026
Lowest 1 0 21.53 0.1422 26.63 0.4603
Middle 64QAM 1 0 21.68 0.1472 26.78 0.4764
Highest 1 0 21.70 0.1479 26.80 0.4786
Limit EIRP < 2W Result PASS
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LTE Band 25/ 10MHz (Average) (GT - LC = 5.1 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset | Power (dBm) | Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 49 23.24 0.2109 28.34 0.6823
Middle QPSK 1 49 23.44 0.2208 28.54 0.7145
Highest 1 49 22.33 0.1710 27.43 0.5534
Lowest 1 49 22.52 0.1786 27.62 0.5781
Middle 16QAM 1 49 22.74 0.1879 27.84 0.6081
Highest 1 49 22.24 0.1675 27.34 0.5420
Lowest 1 49 21.51 0.1416 26.61 0.4581
Middle 64QAM 1 49 21.74 0.1493 26.84 0.4831
Highest 1 49 21.45 0.1396 26.55 0.4519
Limit EIRP < 2W Result PASS
LTE Band 25/ 15MHz (Average) (GT - LC = 5.1 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset | Power (dBm) | Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 74 23.28 0.2128 28.38 0.6887
Middle QPSK 1 74 23.42 0.2198 28.52 0.7112
Highest 1 74 22.25 0.1679 27.35 0.5433
Lowest 1 74 22.58 0.1811 27.68 0.5861
Middle 16QAM 1 74 22.79 0.1901 27.89 0.6152
Highest 1 74 22.18 0.1652 27.28 0.5346
Lowest 1 0 21.56 0.1432 26.66 0.4634
Middle 64QAM 1 0 21.74 0.1493 26.84 0.4831
Highest 1 0 21.69 0.1476 26.79 0.4775
Limit EIRP < 2W Result PASS
LTE Band 25/ 20MHz (Average) (GT - LC = 5.1 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset | Power (dBm) | Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 0 23.22 0.2099 28.32 0.6792
Middle QPSK 1 0 23.49 0.2234 28.59 0.7228
Highest 1 0 23.25 0.2113 28.35 0.6839
Lowest 1 49 22.50 0.1778 27.60 0.5754
Middle 16QAM 1 49 22.70 0.1862 27.80 0.6026
Highest 1 49 22.62 0.1828 27.72 0.5916
Lowest 1 99 21.53 0.1422 26.63 0.4603
Middle 64QAM 1 99 21.69 0.1476 26.79 0.4775
Highest 1 99 21.33 0.1358 26.43 0.4395
Limit EIRP < 2W Result PASS
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LTE Band 4 / 1.4MHz (Average) (GT - LC =5.8 dB)

Channel Mode : RB Conducted EIRP
Size | Offset | Power (dBm) | Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 0 23.05 0.2018 28.85 0.7674
Middle QPSK 1 0 23.05 0.2018 28.85 0.7674
Highest 1 0 23.34 0.2158 29.14 0.8204
Lowest 1 3 22.39 0.1734 28.19 0.6592
Middle 16QAM 1 3 22.42 0.1746 28.22 0.6637
Highest 1 3 22.74 0.1879 28.54 0.7145
Lowest 1 3 21.33 0.1358 27.13 0.5164
Middle 64QAM 1 3 21.39 0.1377 27.19 0.5236
Highest 1 3 21.71 0.1483 27.51 0.5636

Limit EIRP < 1W Result PASS

LTE Band 4 / 3MHz (Average) (GT - LC = 5.8 dB)

Channel Mode : RB Conducted EIRP
Size | Offset | Power (dBm) | Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 0 23.09 0.2037 28.89 0.7745
Middle QPSK 1 0 23.10 0.2042 28.90 0.7762
Highest 1 0 23.32 0.2148 29.12 0.8166
Lowest 1 8 22.38 0.1730 28.18 0.6577
Middle 16QAM 1 8 22.41 0.1742 28.21 0.6622
Highest 1 8 22.77 0.1892 28.57 0.7194
Lowest 1 8 21.37 0.1371 27.17 0.5212
Middle 64QAM 1 8 21.38 0.1374 27.18 0.5224
Highest 1 8 21.72 0.1486 27.52 0.5649

Limit EIRP < 1W Result PASS

LTE Band 4 / 5MHz (Average) (GT - LC = 5.8 dB)

Channel Mode : RB Conducted EIRP
Size | Offset | Power (dBm) | Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 0 23.10 0.2042 28.90 0.7762
Middle QPSK 1 0 23.15 0.2065 28.95 0.7852
Highest 1 0 23.33 0.2153 29.13 0.8185
Lowest 1 12 22.42 0.1746 28.22 0.6637
Middle 16QAM 1 12 22.43 0.1750 28.23 0.6653
Highest 1 12 22.77 0.1892 28.57 0.7194
Lowest 1 12 21.37 0.1371 27.17 0.5212
Middle 64QAM 1 12 21.39 0.1377 27.19 0.5236
Highest 1 12 21.73 0.1489 27.53 0.5662

Limit EIRP < 1W Result PASS
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LTE Band 4 / 10MHz (Average) (GT - LC =5.8 dB)
Channel Mode : RB Conducted EIRP
Size | Offset | Power (dBm) | Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 0 23.13 0.2056 28.93 0.7816
Middle QPSK 1 0 23.20 0.2089 29.00 0.7943
Highest 1 0 23.30 0.2138 29.10 0.8128
Lowest 1 0 22.41 0.1742 28.21 0.6622
Middle 16QAM 1 0 22.53 0.1791 28.33 0.6808
Highest 1 0 22.77 0.1892 28.57 0.7194
Lowest 1 0 21.38 0.1374 27.18 0.5224
Middle 64QAM 1 0 21.47 0.1403 27.27 0.5333
Highest 1 0 21.70 0.1479 27.50 0.5623
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average) (GT - LC =5.8 dB)
Channel Mode : RB Conducted EIRP
Size | Offset | Power (dBm) | Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 0 23.12 0.2051 28.92 0.7798
Middle QPSK 1 0 23.20 0.2089 29.00 0.7943
Highest 1 0 23.30 0.2138 29.10 0.8128
Lowest 1 37 22.46 0.1762 28.26 0.6699
Middle 16QAM 1 37 22.45 0.1758 28.25 0.6683
Highest 1 37 22.63 0.1832 28.43 0.6966
Lowest 1 0 21.40 0.1380 27.20 0.5248
Middle 64QAM 1 0 21.55 0.1429 27.35 0.5433
Highest 1 0 21.50 0.1413 27.30 0.5370
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average) (GT - LC =5.8 dB)
Channel Mode : RB Conducted EIRP
Size | Offset | Power (dBm) | Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 0 23.11 0.2046 28.91 0.7780
Middle QPSK 1 0 23.19 0.2084 28.99 0.7925
Highest 1 0 23.36 0.2168 29.16 0.8241
Lowest 1 49 22.50 0.1778 28.30 0.6761
Middle 16QAM 1 49 22.41 0.1742 28.21 0.6622
Highest 1 49 22.63 0.1832 28.43 0.6966
Lowest 1 49 21.38 0.1374 27.18 0.5224
Middle 64QAM 1 49 21.39 0.1377 27.19 0.5236
Highest 1 49 21.56 0.1432 27.36 0.5445
Limit EIRP < 1W Result PASS
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LTE Band 5/ 1.4MHz (Average) (GT - LC = 2.1 dB)

RB Conducted ERP
Channel Mode -

Size | Offset | Power (dBm) | Power (Watts)| ERP(dBm) ERP(W)
Lowest 3 1 23.22 0.2099 23.17 0.2075
Middle QPSK 3 1 23.30 0.2138 23.25 0.2113
Highest 3 1 23.00 0.1995 22.95 0.1972
Lowest 1 3 22.59 0.1816 22.54 0.1795
Middle 16QAM 1 3 22.64 0.1837 22.59 0.1816
Highest 1 3 22.35 0.1718 22.30 0.1698
Lowest 1 3 21.52 0.1419 21.47 0.1403
Middle 64QAM 1 3 21.59 0.1442 21.54 0.1426
Highest 1 3 21.29 0.1346 21.24 0.1330

Limit ERP < 7W Result PASS

LTE Band 5/ 3MHz (Average) (GT - LC = 2.1 dB)

Channel Mode : RB Conducted ERP
Size | Offset | Power (dBm) | Power (Watts)| ERP(dBm) ERP(W)
Lowest 1 0 23.22 0.2099 23.17 0.2075
Middle QPSK 1 0 23.28 0.2128 23.23 0.2104
Highest 1 0 22.99 0.1991 22.94 0.1968
Lowest 1 8 22.56 0.1803 22,51 0.1782
Middle 16QAM 1 8 22.61 0.1824 22.56 0.1803
Highest 1 8 22.35 0.1718 22.30 0.1698
Lowest 1 0 21.58 0.1439 21.53 0.1422
Middle 64QAM 1 0 21.59 0.1442 21.54 0.1426
Highest 1 0 21.35 0.1365 21.30 0.1349

Limit ERP < 7W Result PASS

LTE Band 5/5MHz (Average) (GT - LC = 2.1 dB)

Channel Mode : RB Conducted ERP
Size | Offset | Power (dBm) | Power (Watts)| ERP(dBm) ERP(W)
Lowest 1 0 23.22 0.2099 23.17 0.2075
Middle QPSK 1 0 23.30 0.2138 23.25 0.2113
Highest 1 0 23.10 0.2042 23.05 0.2018
Lowest 1 0 22.56 0.1803 22.51 0.1782
Middle 16QAM 1 0 22.68 0.1854 22.63 0.1832
Highest 1 0 22.45 0.1758 22.40 0.1738
Lowest 1 0 21.56 0.1432 21.51 0.1416
Middle 64QAM 1 0 21.63 0.1455 21.58 0.1439
Highest 1 0 21.39 0.1377 21.34 0.1361

Limit ERP < 7W Result PASS
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LTE Band 5/ 10MHz (Average) (GT - LC = 2.1 dB)
RB Conducted ERP
Channel Mode -

Size | Offset | Power (dBm) | Power (Watts)| ERP(dBm) ERP(W)
Lowest 1 0 23.27 0.2123 23.22 0.2099
Middle QPSK 1 0 23.34 0.2158 23.29 0.2133
Highest 1 0 23.28 0.2128 23.23 0.2104
Lowest 1 49 22.63 0.1832 22.58 0.1811
Middle 16QAM 1 49 22.70 0.1862 22.65 0.1841
Highest 1 49 22.31 0.1702 22.26 0.1683
Lowest 1 25 21.50 0.1413 21.45 0.1396
Middle 64QAM 1 25 21.59 0.1442 21.54 0.1426
Highest 1 25 21.41 0.1384 21.36 0.1368

Limit ERP < 7W Result PASS
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LTE Band 7 / 5MHz (Average) (GT - LC = 5.4 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset | Power (dBm) | Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 0 23.64 0.2312 29.04 0.8017
Middle QPSK 1 0 23.52 0.2249 28.92 0.7798
Highest 1 0 22.76 0.1888 28.16 0.6546
Lowest 1 24 22.94 0.1968 28.34 0.6823
Middle 16QAM 1 24 22.79 0.1901 28.19 0.6592
Highest 1 24 22.18 0.1652 27.58 0.5728
Lowest 1 0 21.90 0.1549 27.30 0.5370
Middle 64QAM 1 0 21.74 0.1493 27.14 0.5176
Highest 1 0 21.17 0.1309 26.57 0.4539
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average) (GT - LC =5.4 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset | Power (dBm) | Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 49 23.64 0.2312 29.04 0.8017
Middle QPSK 1 49 23.40 0.2188 28.80 0.7586
Highest 1 49 22.86 0.1932 28.26 0.6699
Lowest 1 25 22.97 0.1982 28.37 0.6871
Middle 16QAM 1 25 22.84 0.1923 28.24 0.6668
Highest 1 25 22.28 0.1690 27.68 0.5861
Lowest 1 49 21.97 0.1574 27.37 0.5458
Middle 64QAM 1 49 21.68 0.1472 27.08 0.5105
Highest 1 49 21.12 0.1294 26.52 0.4487
Limit EIRP < 2W Result PASS
LTE Band 7 / 15MHz (Average) (GT - LC =5.4 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset | Power (dBm) | Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 0 23.67 0.2328 29.07 0.8072
Middle QPSK 1 0 23.41 0.2193 28.81 0.7603
Highest 1 0 23.06 0.2023 28.46 0.7015
Lowest 1 74 22.97 0.1982 28.37 0.6871
Middle 16QAM 1 74 22.64 0.1837 28.04 0.6368
Highest 1 74 22.17 0.1648 27.57 0.5715
Lowest 1 37 21.98 0.1578 27.38 0.5470
Middle 64QAM 1 37 21.80 0.1514 27.20 0.5248
Highest 1 37 21.27 0.1340 26.67 0.4645
Limit EIRP < 2W Result PASS
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LTE Band 7/ 20MHz (Average) (GT - LC =5.4 dB)

Channel Mode : RB Conducted EIRP
Size | Offset | Power (dBm) | Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 0 23.69 0.2339 29.09 0.8110
Middle QPSK 1 0 23.40 0.2188 28.80 0.7586
Highest 1 0 23.06 0.2023 28.46 0.7015
Lowest 1 99 22.84 0.1923 28.24 0.6668
Middle 16QAM 1 99 22.69 0.1858 28.09 0.6442
Highest 1 99 22.14 0.1637 27.54 0.5675
Lowest 1 99 21.79 0.1510 27.19 0.5236
Middle 64QAM 1 99 21.64 0.1459 27.04 0.5058
Highest 1 99 21.11 0.1291 26.51 0.4477

Limit EIRP < 2W Result PASS
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LTE Band 12/ 1.4MHz (Average) (GT - LC = 0.9 dB)

RB Conducted ERP
Channel Mode -
Size | Offset | Power (dBm) | Power (Watts)| ERP(dBm) ERP(W)
Lowest 3 1 23.32 0.2148 22.07 0.1611
Middle QPSK 3 1 23.43 0.2203 22.18 0.1652
Highest 3 1 23.27 0.2123 22.02 0.1592
Lowest 1 3 22.66 0.1845 21.41 0.1384
Middle 16QAM 1 3 22.70 0.1862 21.45 0.1396
Highest 1 3 22.55 0.1799 21.30 0.1349
Lowest 1 3 21.60 0.1445 20.35 0.1084
Middle 64QAM 1 3 21.66 0.1466 20.41 0.1099
Highest 1 3 21.56 0.1432 20.31 0.1074
Limit ERP < 3W Result PASS
LTE Band 12 / 3MHz (Average) (GT - LC = 0.9 dB)
RB Conducted ERP
Channel Mode -
Size | Offset | Power (dBm) | Power (Watts)| ERP(dBm) ERP(W)
Lowest 1 8 23.39 0.2183 22.14 0.1637
Middle QPSK 1 8 23.38 0.2178 22.13 0.1633
Highest 1 8 23.28 0.2128 22.03 0.1596
Lowest 1 8 22.80 0.1905 21.55 0.1429
Middle 16QAM 1 8 22.68 0.1854 21.43 0.1390
Highest 1 8 22.61 0.1824 21.36 0.1368
Lowest 1 8 21.74 0.1493 20.49 0.1119
Middle 64QAM 1 8 21.67 0.1469 20.42 0.1102
Highest 1 8 21.59 0.1442 20.34 0.1081
Limit ERP < 3W Result PASS
LTE Band 12 / 5MHz (Average) (GT - LC = 0.9 dB)
RB Conducted ERP
Channel Mode -
Size | Offset | Power (dBm) | Power (Watts)| ERP(dBm) ERP(W)
Lowest 1 24 23.40 0.2188 22.15 0.1641
Middle QPSK 1 24 23.43 0.2203 22.18 0.1652
Highest 1 24 23.33 0.2153 22.08 0.1614
Lowest 1 12 22.78 0.1897 21.53 0.1422
Middle 16QAM 1 12 22.66 0.1845 21.41 0.1384
Highest 1 12 22.65 0.1841 21.40 0.1380
Lowest 1 24 21.76 0.1500 20.51 0.1125
Middle 64QAM 1 24 21.68 0.1472 20.43 0.1104
Highest 1 24 21.59 0.1442 20.34 0.1081
Limit ERP < 3W Result PASS
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LTE Band 12 / 10MHz (Average) (GT - LC = 0.9 dB)
RB Conducted ERP
Channel Mode -

Size | Offset | Power (dBm) | Power (Watts)| ERP(dBm) ERP(W)
Lowest 1 0 23.17 0.2075 21.92 0.1556
Middle QPSK 1 0 23.45 0.2213 22.20 0.1660
Highest 1 0 23.38 0.2178 22.13 0.1633
Lowest 1 49 22.72 0.1871 21.47 0.1403
Middle 16QAM 1 49 22.77 0.1892 21.52 0.1419
Highest 1 49 22.63 0.1832 21.38 0.1374
Lowest 1 49 21.73 0.1489 20.48 0.1117
Middle 64QAM 1 49 21.76 0.1500 20.51 0.1125
Highest 1 49 21.64 0.1459 20.39 0.1094

Limit ERP < 3W Result PASS
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